
I hereby certify that the following Agenda was posted at least 72 
hours prior to the time of the Board Meeting so noticed below, at 
the usual agenda posting location of the South Orange County  
Wastewater Authority [SOCWA] and at www.socwa.com. 
 

 
 
 
 
 
 
 
                                                                                       AGENDA 

 
                                                                               MEETING OF THE 
                                              SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 
                                                                          BOARD OF DIRECTORS 

 
                                                                         Thursday, November 2, 2017 
[...]
Reviewed and recommended by the SOCWA Engineering Committee on October 12, 2017. 
 
Financial Status 
 

Original Contract Amount:      ____$   8,925,217.00 
Net change by previous change orders:    ____$      511,343.27     
Contract amount prior to this change order:    ____$   9,436,560.27 
Net increase, decrease due to this change order:   ____$          5,555.28 
New contract amount, including this change order:   ____$   9,442,115.55 

165



Change Orders to Pacific Hydrotech Construction Contract Page 2 of 2 
August 3, 2017 
 
The overall project remains within budget.  The project ledger is shown in Exhibit 1. The 
allocation of these change order costs is shown below. 
 

Task 3722-000 
El Toro Water District $1,133.83 
Emerald Bay Service District $32.78 
City of Laguna Beach $623.30 
Moulton Niguel Water District $3,267.62 
South Coast Water District $497.75 

Total $5,555.28 
 
Change Order No.14 Brief Description 
 
Some of the cogeneration system auxiliary pumps (Clean Lube Oil Pump, Waste Lube Oil 
Pump, Boiler Hot Water Pump, Hot Water Pump, and Cogen Jacket Water Pump) were 
designed to be automatically or manually operated from the PLC HMI.  The nearest disconnect 
switches for these pumps were located at a motor control center in an adjacent room.  SOCWA 
standard operation requires a disconnect in sight of the device.  This change order adds local 
disconnects for the five pump motors listed so staff can locally lock-out as needed. 
 
 

166



Switchgear 
Upgrade

Underground 
Piping 

Relocation
Digester 

Recoating

Co-
Generation 

Upgrade Total 
Budget (2016/17) 3.475 0.636 1.024 7.585 12.720

Budget Task Codes 3715-000 3721-000 3720-000 3722-000

Actual Bid Costs-Constr. 1.930 0.156 0.316 6.520 8.922
Construction Change 

Orders 0.452 0.000 0.000 0.065 0.517
Previous Costs (Prior 
Construct and Design) 0.365 0.292 0.621 0.443 1.721  

Contingency -0.021 0.148 0.057 0.079 0.264

Construction Management 0.094 0.007 0.030 0.162 0.294

Construction Management 
Change Order No.1 0.191 0.000 0.000 0.035 0.226

Construction Management 
Change Order No.2 0.124 0.000 0.000 0.124 0.248

Construction Services 0.110 0.033 0.000 0.156 0.298
Construction Services 

Change Order 0.080 0.000 0.000 0.000 0.080
Southern California Edison 

(SCE) 0.150 0.000 0.000 0.000 0.150
Total Project Costs 3.475 0.636 1.024 7.585 12.720

Spending
Total Current Spending (1.900) (0.470) (0.960) (6.100) (9.430)  
Remaining Spending (1.575) (0.166) (0.064) (1.485) (3.290)
Remaining Budget 1.575 0.166 0.064 1.485 3.290

*Grants 1.700 1.700

Net SOCWA Costs 3.475 0.636 1.024 5.885 11.020

Exhibit 1
Project Cost Ledger:  Regional Treatment Plant

Cogeneration and Switchgear Upgrades
(Millions)

167



Agenda Item                      
 Budgeted:  Yes 
 Budget amount: $1,725,000 
 Line Item:  PC 15 Task 3592-000 
 Legal Counsel Review: No  
 Meeting Date:  November 2, 2017  

        
TO:   Project Committee 15 Board of Directors    
 
FROM:  Betty Burnett, General Manager 
 
STAFF CONTACT: Brian Peck, Director of Engineering 
     
SUBJECT:     Award of Engineering Services for the Coastal Treatment Plant Facility 

Improvements Final Design 
 
 
Summary 
 
This agenda item provides a recommendation for the award of an engineering services contract 
to Hazen and Sawyer for the final design of the Facility Improvements for the Coastal 
Treatment Plant. 
 
Background 
 
The Coastal Treatment Plant is a conventional activated sludge (CAS) treatment plant with a 
secondary treatment design capacity of 6.7 million gallons per day (MGD).  The main 
wastewater treatment processes are screening, aerated grit removal, primary sedimentation, 
activated sludge aeration and secondary sedimentation.  Construction of the modern CTP 
began with the first phase in 1967 consisting of primary clarifiers, aeration basins and 
secondary clarifiers.  In 1982, the main plant was expanded from 2.5 MGD to its current 
capacity.  The advanced wastewater treatment (AWT) facility was constructed in 1983 and 
expanded in 1988. The current AWT has the ability to produce 2.5 MGD of recycled water, 
which is utilized for landscape irrigation.  
 
Primary sludge and thickened waste activated sludge (TWAS) from the CTP are pumped 
through force mains to the RTP solids facility for treatment and disposal.  Screenings and grit 
are transported from the CTP by a private contractor to a sanitary landfill. 
 
The Facility Improvements program has been developed based on a series of evaluations 
prepared by the consultant CH2MHill, which identified necessary capital improvements, repairs, 
adjustments and replacements.  The key components of the Facility Improvements program 
include the following: 
 
1. Aeration System Upgrades. The activated sludge system at the CTP consists of three east 

aeration basins and two west aeration basins.  One of the east aeration basins is not 
equipped with diffusers and remains out of service. The two west basins are approximately 
10 feet deeper than the east basins. The aeration system was reconstructed in 2003.  The 
four operating aeration basins were equipped with Parkson diffuser panels.  Air to panels is 
supplied by three multistage centrifugal blowers.  Two of the multistage blowers are 
equipped with speed increasers that require a significant amount of cooling water.  The 
upgrade to the aeration system was proposed to improve energy and operational efficiency.  
The aeration upgrades would include: installation of fine bubble disc diffusers, dissolved 

168



Award of Engineering Services - Project Committee 15  Page 2 of 11 
November 2, 2017 
 

oxygen (DO) probes and aeration controls, new blower(s) or upgrading the existing blowers, 
aeration piping, valves, drop legs, pressure monitoring and building modifications to 
accommodate the upgrades. The upgraded aeration system should meet the plant design 
capacity of 6.7 MGD, but also be able to meet current flow conditions.  
 

2. Total Dissolved Solids (TDS) Sampling and Ferric Chloride Addition. The CTP has 
historically experienced high concentrations of TDS in the recycled product water (prior to 
the installation of the Aliso Creek Water Reclamation Facility). To help identify the source of 
the high TDS concentrations, TDS meters and probes were installed on the influent side of 
two screens. The data obtained is not reliable due to the meter location downstream of the 
ferric chloride addition point. The proposed modifications require relocation of the ferric 
chloride injection point to the screen effluent pipe. This would require splitting the ferric 
chloride flow into three branches for injection into the discharge pipe from each of the three 
screens.  

 
3. Ferric Chloride System Reconstruction. Ferric chloride is used at the CTP to reduce sulfide 

levels and to aid in settling the primary sedimentation basins. The existing system does not 
have automated control to allow pacing of the chemical feed with the rate of influent plant 
flow. The containment area is constructed with masonry block which is not compliant with 
the appropriate codes. A new ferric chloride system would be constructed adjacent to the 
existing system. New pumps, tankage and piping would be constructed in a concrete 
containment structure.  

 
4. Switchgear Replacement. The main switchboard is to be replaced as the existing unit is 

suffering from corrosion.  The switchgear breakers, specifically the 4000A Main Breaker, 
have become a reliability concern as parts are no longer available.  The location of the 
switchgear within the existing electrical building is not compliant with the National Electric 
Code.  The upgrades would include replacement in place with the plant loads temporarily 
carried by standby portable generators.   

 
5. Operations Building Motor Control Center (MCC) E8M Replacement. MCC E8M showing 

significant signs of corrosion.  The new MCC would be resized to reflect load change 
requirements that are much changed from the original conditions.  

 
6. Dissolved Air Flotation (DAF) MCC Replacement.  The DAF MCCs are showing significant 

signs of corrosion.  As with the other 1980’s era electrical distribution devices it is no longer 
possible to obtain replacement parts.  The upgrades would include the following: 
replacement of MCC-E15M and MCC-15M in the DAF Utility Building, replacement of both 
existing doors, and air conditioning system installation for the DAF Building Electrical Room. 

   
7. Electrical Distribution System Reconstruction. The upgrades would complete the 2014 

Electrical Distribution System Upgrade. That project contemplated the replacement of all 
480-volt cable between the existing main switchgear and the MCCs. The 2014 project 
included the installation of a new duct bank extending from the Switchgear Building to the 
northern Headworks Power Building. The earlier project also included the new cable from 
the switchgear to MCC-1 and MCC-E1. The Facility Improvements Project will include the 
following: installation of new 480-volt cable from the switchgear to MCC-E13M in the 
Auxiliary Blower Building; installation of new 480-volt cable from the switchgear to MCC-
15M and MCC-E15M in the DAF Utility Building; installation of new 480-volt cable from the 
switchgear to MCC-E8M in the Operations Building; and rerouting of the conduit and 
conductors presently terminating in the original MCC-E1M and MCC-1M in the Headworks 
Building. The final component is to correct a potential reliability issue. The existing rotary 
screens are powered from MCC-E1M. The project also includes the installation of a new 75 

169



Award of Engineering Services - Project Committee 15  Page 3 of 11 
November 2, 2017 
 

kw standby power generator adjacent to the Headworks Building with an automatic transfer 
switch. This will enable reliable power supply to the critical headworks components.  

 
8. Headworks Building Structural Improvements. The existing concrete roof of the Headworks 

Building has suffered from hairline fractures that result in leakage into the upper floor of the 
building during wet weather events. The proposed improvement would include installation of 
a membrane over the roof.  In addition, the three skylights have deteriorated and require 
replacement. The existing deteriorating lower level roll-up door at the Headworks Building 
will also be replaced.  

 
9. Basin Structural Improvements. The CTP has undergone significant structural modifications 

over the past ten years.  The remaining improvements are to be identified and implemented 
as part of this project including the following: replacement of grating rebate, removal of 
deteriorated joint material that was initially installed in 1982 along the west side of the basin 
complex, addressing cracking concrete and exposed rebar at miscellaneous locations, 
removal of abandoned piping, pipe supports and fasteners, replacement of rotting baffles 
within the aeration basins and replacement of the pipe connecting the East and West 
aeration basin inlet channels.  

 
10. Secondary Sedimentation Basins. Secondary sedimentation is the only unit process that 

has not been repaired over the past twenty years. The proposed upgrades include 
replacement of the chain and flight sludge collectors, sludge collector drives, installation of 
new scum skimmers, scum beaches and drives, modification of the baffles within the tanks, 
replacement of the launders and weirs, installation of new mud valves along the basin floor, 
replacement of the telescoping valves, and the installation of conduit and wire to each of the 
drive units. These adjustments will be made at all seven basins.  

 
11. Return Activated Sludge (RAS) Channel along the East Secondary Sedimentation Basins. 

The foundation below the existing channel has eroded. In addition, the channel floor is too 
low to allow it to freely flow through piping to the RAS Pump Station. The proposed repair 
includes removing and reconstructing portions of the channel.   

 
12. Screening Compaction System. The screenings are currently dropped directly from the 

screens into a movable collection dumpster that is located at the lower floor of the building. 
Washing and compacting will reduce the water and organics in the screenings while 
avoiding nuisance issues. The proposed improvement includes installation of a screenings 
washer/compactor and collection system. The collection system consists of a conveyor that 
would receive the screenings from each screen. The conveyor would discharge the 
screenings directly to the washer/compactor, which would be located in the lower-level 
hopper room. The chute at the midpoint of the conveyor would be connected to the 
washer/compactor, which would discharge washed and compacted screenings into the 
dumpster in the same lower-level hopper room.  

 
13. Drainage Pump Station (DPS). The existing DPS is located in an enclosed building that is 

subject to flooding during severe wet weather events in Aliso Creek. The existing DPS 
includes three pumps, one submersible and two vertical centrifugal pumps. The DPS is 
currently capable receiving emergency overflow from Moulton Niguel Water District 
(MNWD) and return flows from various CTP processes.  The improvements would include 
separating the CTP process drain flows from the MNWD emergency overflow. The new 
DPS would be relocated outside of the Aliso Creek flood zone. 

  
14. Fall Protection Safety Improvements. A safety evaluation identified the need for fall 

protection systems at the following buildings: Operations Building, Drainage Pump Station, 

170



Award of Engineering Services - Project Committee 15  Page 4 of 11 
November 2, 2017 
 

Maintenance Shop, Blower Building, Personnel Building, Disinfection Facility and the AWT 
Building. The evaluation also identified the need for modification to 21 hatches for easier 
access and opening at the following locations: Operations Building, Headworks Building, 
Drainage Pump Station, Scum Sump Wetwell, East Aeration Gallery, and Generator 
Building. The Headworks Building and Scum Sump Wetwell need fixed ladder modifications 
to meet the minimum ladder length and clearance requirements.  Handrailing also needs to 
be modified on all the basins and the RAS Pump Station. This work was identified in the Fall 
Protection and Confined Space Evaluation Report by Arcadis (April, 2017).  

 
Requests for Proposals 
 
Requests for Proposals (RFP’s) for engineering services were submitted to the following eight 
engineering firms: 

 
• AECOM 
• Black & Veatch 
• Carollo Engineers 
• CH2MHill 
• Hazen & Sawyer 
• Lee & Ro 
• HDR Engineering 
• Stantec/MWH 

 
Proposals were received from all of the invited firms except Carollo and Stantec/MWH.  Those 
two firms indicated that they did not have the resources available to complete the project in the 
required time. 
 
Discussion/Analysis 
 
Comparison of Proposals 
 
A summary of the proposals is presented in Table 1. 
 
Table 1 - Proposal Summary 

Firm AECOM BLACK & VEATCH CH2M 

Project 
Manager Jack Gundarlahalli Rich ten Bosch Fred Soroushian 

Project 
Engineer Dale Wah Brian Waite Carmen Quan 

Principal Keith Campbell Joe Lauria Greg Eldridge 

Subconsultants None Dudek (CEQA)  
DDB (Permitting) None 

Qualifications 
Designed more 
than 300 new or 
upgraded plants.  

Extensive wastewater 
experiences in Southern 
California and across the 
U.S. 

Performed the planning 
work for SOCWA on 
this Project.  

171



Award of Engineering Services - Project Committee 15  Page 5 of 11 
November 2, 2017 
 

Firm AECOM Black & Veatch CH2M 

Discussion 
Points in 
Approach 

• Different sizes 
blowers and 
dynamic blower 
operations plan 

• Reduced 
capacity gear to 
enable smaller 
footprint and 
lower cost 

• Dynamic, integrated 
aeration modeling and 
scenario analyses 

• Detailed electrical 
equipment 
sequencing plan 

• Construction 